



## MONOGRAPH

# PARECOXIB

Scope (Staff):	Medical, Pharmacy, Nursing, Anaesthetic Technicians
Scope (Area):	All Clinical Areas

### Child Safe Organisation Statement of Commitment

CAHS commits to being a child safe organisation by applying the National Principles for Child Safe Organisations. This is a commitment to a strong culture supported by robust policies and procedures to reduce the likelihood of harm to children and young people.

This document should be read in conjunction with this [DISCLAIMER](#)

### QUICKLINKS

<a href="#">Dosage/Dosage Adjustments</a>	<a href="#">Administration</a>	<a href="#">Compatibility</a>	<a href="#">Monitoring</a>
---	--------------------------------	-------------------------------	----------------------------

### DRUG CLASS

Selective COX-2 inhibitor Nonsteroidal Anti-Inflammatory drug (NSAID) <sup>1</sup>

### INDICATIONS AND RESTRICTIONS

**For prescription under the direction of a Consultant Anaesthetist or Acute Pain Service as a single dose to non cardiac patients over 2 years of age undergoing significantly painful surgery and where oral administration of NSAIDs is not appropriate due peri-operative restriction of oral intake.**

- Short term treatment of postoperative pain <sup>1</sup>
- Pain due to inflammation where enteral medications are not tolerated <sup>1</sup>

### CONTRAINDICATIONS

- Hypersensitivity to parecoxib, valdecoxib, sulfonamides or any component of the formulation <sup>1,8</sup>
- Severe hepatic impairment <sup>1,4,5</sup>
- Increased risk of cardiovascular events – e.g., those with ischaemic heart disease, peripheral arterial disease or cerebrovascular disease<sup>1</sup>
- Active peptic ulcer disease or gastrointestinal (GI) bleeding <sup>1,4,8</sup>
- Severe heart failure or post major vascular surgery (e.g. coronary artery bypass graft) <sup>1,4, 5</sup>

## PRECAUTIONS

- Inflammatory bowel disease (IBD) – may worsen pre-existing IBD. Use with caution.<sup>5, 19, 20</sup>
- History of gastrointestinal bleeding or high risk of gastrointestinal adverse effects (e.g. use of corticosteroids, anticoagulants, SSRIs) – higher risk of serious GI complications. Avoid use or proceed with extreme caution; consider adding a proton pump inhibitor.<sup>1,3,4,5,8</sup>
- Heart failure – may worsen due to salt and fluid retention. Avoid use in moderate cases.<sup>1,3,5</sup>
- Hypertension – may cause new or worsening hypertension. Monitor blood pressure closely.<sup>3,4,5,8</sup>
- History of myocardial infarction, stroke or other thrombotic events – associated with increased risk of death, recurrent MI and serious cardiovascular events, particularly with long term use. Avoid use where possible.<sup>1, 3, 4, 5</sup>
- Renal impairment, dehydration, or concomitant use with ACE inhibitors and diuretics (triple therapy) may increase the risk of renal dysfunction or acute failure – avoid use if possible or start at the lowest recommended dose with monitoring. Ensure adequate hydration before initiating therapy.<sup>1,3,4,5,8</sup>
- Hepatic impairment – exposure is increased. Reduce dose in moderate impairment and avoid use in severe impairment.<sup>1, 4, 5</sup>
- Concomitant use with oral anticoagulants (e.g. warfarin, apixaban, dabigatran, rivaroxaban) – increased risk of bleeding. Monitor closely, particularly during the first few days of initiating or changing parecoxib dose; check INR if on warfarin.<sup>3,4</sup>
- Asthma – may increase risk of bronchospasm (lower risk with COX-2 selective NSAIDs), particularly in aspirin-sensitive asthma. Use with caution.<sup>3, 5, 21, 22, 23</sup>
- History or suspicion of serious skin reactions (e.g. SJS, TEN, bullous eruptions) or DRESS syndrome – avoid use. Discontinue immediately if signs appear.<sup>3,4,5</sup>

## FORMULATIONS

Listed below are products available at PCH, other formulations may be available, check with pharmacy if required:

- Parecoxib 40 mg Vial

Imprest location: [Formulary One](#)

## DOSAGE & DOSAGE ADJUSTMENTS

**Dosing in Overweight and Obese Children:** Dose based on ideal body weight <sup>16,24,25,26,27</sup>

### **Intravenous/Intramuscular:**<sup>4</sup>

May be used as:

- A **single perioperative** dose <sup>2,16,17,18</sup>
- Every **12–24 hours postoperatively** (maximum 40 mg in 24 hours) <sup>13,16,17</sup>

### **≥ 2 years:**

- 10 – < 15 kg: 0.9 mg/kg every 12 – 24 hours.
- 15 – < 25 kg: 0.8 mg/kg every 12 – 24 hours. Maximum 40 mg in 24 hours.
- 25 – 40 kg: 0.7 mg/kg every 12 – 24 hours. Maximum 40 mg in 24 hours.
- > 40 kg: 0.6 mg/kg every 24 hours. Maximum 40 mg in 24 hours.

Alternatively, some clinicians round off to a single dose of **1 mg/kg** (maximum 40 mg) for simplicity.<sup>2</sup>

- Separate the next NSAID dose (e.g. ibuprofen, celecoxib, diclofenac) by at least 12 hours. <sup>12,16, 17</sup>
- Parenteral therapy should be discontinued once oral therapy tolerated. For a suitable oral agent consult the AMH Children's Dosing Companion or a clinical pharmacist.

### **Renal impairment:**

- Avoid use if possible or start at the lowest recommended dose <sup>1,3,4,5,6</sup>

### **Hepatic impairment:**

- No dosage adjustment required for mild hepatic impairment.<sup>3</sup>
- Half the usual recommended dose in patients with moderate hepatic impairment. <sup>3,4,5</sup>
- Contraindicated in severe impairment. <sup>1,3,4,5</sup>

## RECONSTITUTION & ADMINISTRATION

### **PREPARATION:**

- Reconstitute the vial with 2 mL of Sodium Chloride 0.9%, glucose 5% or glucose 5% in sodium chloride 0.45%. Resulting concentration of 20 mg/mL <sup>9,14</sup>

### **ADMINISTRATION:**

#### IV Injection:

- Inject undiluted as a rapid injection over a few seconds. <sup>1,9,14</sup>

**Intramuscular:**

- Give undiluted by slow, deep IM injection <sup>1,9,14</sup>
- See [Intramuscular \(IM\) Injections](#).

**Subcutaneous:**

- Not routinely recommended. May be given as an intermittent subcutaneous injection or continuous subcutaneous infusion in palliative care settings. <sup>9,14</sup>

**COMPATIBILITY (LIST IS NOT EXHAUSTIVE)****Compatible fluids:** <sup>9,14</sup>

- Glucose 5%
- Glucose 5% and sodium chloride 0.45%
- Sodium chloride 0.9%

**Compatible at Y-site:** <sup>9,14</sup>

- Hartmann's
- Plasma-Lyte 148

*Only commonly used drugs are listed below. This is not a complete list of incompatible drugs. [Compatibilities of IV drugs](#) must be checked when two or more drugs are given concurrently.*

**INCOMPATIBLE drugs:**

- Ondansetron <sup>15</sup>

**MONITORING**

Monitoring may not be required in patients using parecoxib for short term use. For patients on long-term parecoxib therapy, monitor the following:

- Baseline and annual checks of complete blood count, haemoglobin, BP, weight, creatinine, and liver function are advised for chronic use. <sup>1,3, 4, 8</sup>
- Symptoms of gastrointestinal bleeding. <sup>1,3,8</sup>
- Blood pressure and renal function in dehydrated patients and patients on prolonged treatment. <sup>3,4,8</sup>

**ADVERSE EFFECTS**

**Common:** Nausea, dyspepsia, GI ulceration or bleeding, raised liver enzymes. diarrhoea, headache, dizziness, salt and fluid retention, hypertension <sup>1,3,4,5,12</sup>

**Infrequent:** Oesophageal ulceration, heart failure, hyperkalaemia, renal impairment, confusion, bronchospasm, rash <sup>1,4,5</sup>

**Rare:** Blood dyscrasias, interstitial nephritis, cystitis, nephrotic syndrome, acute renal failure, papillary necrosis, myocardial infarction, stroke, severe hypotension, pulmonary embolism, deep vein thrombosis, hepatitis, aseptic meningitis, tinnitus, photosensitivity, severe skin reactions (e.g.

Stevens-Johnson syndrome, toxic epidermal necrolysis), hypersensitivity (e.g. anaphylaxis, asthma, angioedema, urticaria) <sup>1</sup>

## STORAGE

**Vial:** Store below 25°C. Protect from light.<sup>14</sup>

**Reconstituted solution:** Stable for 24 hours at 25°C. Do not refrigerate or freeze.<sup>14</sup>

## INTERACTIONS

This medication may interact with other medications; consult PCH approved references (e.g. [Clinical Pharmacology](#)), a clinical pharmacist or PCH Medicines Information Service on extension 63546 for more information.

*\*\*Please note: The information contained in this guideline is to assist with the preparation and administration of **Parecoxib**. Any variations to the doses recommended should be clarified with the prescriber prior to administration\*\**

## Related CAHS internal policies, procedures and guidelines

[Analgesia and Sedation in Paediatric Critical Care](#)

[Tonsillectomy and Adeno-tonsillectomy Post-operative Management](#)

[Assessment of Acute Pain in Infants, Children, and Adolescents](#)

[Intramuscular \(IM\) Injections](#)




## References

1. Australian Medicines Handbook. Parecoxib. AMH [Internet]. 2023 [cited June 2024]. Available from: <https://amhonline-amh-net-au.pklibresources.health.wa.gov.au/chapters/immunomodulators-anti-inflammatory/nsaids/parecoxib>
2. Australian Medicines Handbook Children's Dosing Companion. Parecoxib. AMH [Internet]. 2023 [cited June 2024]. Available from: <https://childrens-amh-net-au.pklibresources.health.wa.gov.au/monographs/parecoxib>
3. AusDI [Internet]. Parecoxib – Product Information. St Leonards (NSW): Health Communication Network Pty Ltd; (Cited June 2024). Available from: <https://ausdi-hcn-com-au.pklibresources.health.wa.gov.au/productInformation.hcn?file=p05018>
4. Electronic Medicines Compendium. Parecoxib. MedicinesComplete [Internet]. 2023 [cited June 2024]. Available from: <https://shorturl.at/4vyQD>
5. Martindale: The Complete Drug Reference. Parecoxib. Martindale: The Complete Drug Reference [Internet]. 37th ed. London: Pharmaceutical Press; 2024 [cited July 2024]. Available from: <https://shorturl.at/fZoTH>

6. Ashley C, Dunleavy A. The Renal Drug Handbook: The Ultimate Prescribing Guide for Renal Practitioners. 5th ed. Oxford: Oxford University Press; 2021.
7. UpToDate. Parecoxib: International drug information. In: UpToDate [Internet]: UpToDate; 2024 [cited July 2024]. Available from: [https://www.uptodate-com.pklibresources.health.wa.gov.au/contents/parecoxib-international-drug-information-concise?search=parecoxib&source=search\\_result&selectedTitle=1%7E11&usage\\_type=panel&kp\\_tab=drug\\_international&display\\_rank=1#](https://www.uptodate-com.pklibresources.health.wa.gov.au/contents/parecoxib-international-drug-information-concise?search=parecoxib&source=search_result&selectedTitle=1%7E11&usage_type=panel&kp_tab=drug_international&display_rank=1#)
8. Micromedex. Parecoxib. In: Micromedex [Internet]; 2024 [cited July 2024]. Available from: <https://shorturl.at/S8Vuk>
9. Paediatric Injectable Guidelines. Parecoxib. In: Paediatric Injectable Guidelines Monographs [Internet]. Melbourne: The Royal Children's Hospital Melbourne; 2024 [cited July 2024]. Available from: <https://pig-rch-org-au.pklibresources.health.wa.gov.au/monographs/parecoxib/>
10. Aronson JK. Meyler's Side Effects of Drugs. 16th ed. Amsterdam: Elsevier; 2016. Chapter 440, COX-2 inhibitors. p. 529-548.
11. Chen X, Chen P, Chen X, Huang M, Tang K, He Q. Efficacy and safety of parecoxib and flurbiprofen axetil for perioperative analgesia in children: a network meta-analysis. *Frontiers in Medicine*. 2023 Jul 17;10:1231570.
12. Hullett B, Salman S, O'Halloran SJ, Peirce D, Davies K, Ilett KF. Development of a population pharmacokinetic model for parecoxib and its active metabolite valdecoxib after parenteral parecoxib administration in children. *The Journal of the American Society of Anesthesiologists*. 2012 May 1;116(5):1124-33.
13. Tan L, Taylor E, Hannam JA, Salkeld L, Salman S, Anderson BJ. Pharmacokinetics and analgesic effectiveness of intravenous parecoxib for tonsillectomy±adenoidectomy. *Pediatric Anesthesia*. 2016 Dec;26(12):1126-35.
14. Parecoxib. Australian Injectable Drugs Handbook [Internet]. 2022 [cited July 2024]. Available from: <https://aidh-hcn-com-au.pklibresources.health.wa.gov.au/browse/p/parecoxib>
15. Bosch ME, Rojas FS, Ojeda CB. Compatibility and stability of drug mixtures: An overview. *GSC Biological and Pharmaceutical Sciences*. 2022;18(2):295-325.
16. Sommerfield D (Expert Opinion), 2024. Perth Children's Hospital, WA: 2024 Aug 09
17. Schug SA, Palmer GM, Scott DA, Alcock M, Halliwell R, Mott JF; Australian and New Zealand College of Anaesthetists and Faculty of Pain Medicine. *Acute Pain Management: Scientific Evidence*. 5th ed. Melbourne: ANZCA & FPM; 2020.
18. Li X, Zhou M, Xia Q, Li J. Parecoxib sodium reduces the need for opioids after tonsillectomy in children: a double-blind placebo-controlled randomized clinical trial. *Canadian Journal of Anesthesia*. 2016 Mar 1;63(3):268.
19. Liu Y, Wang Y, Zhang J, Li X, Li Y, Wang X, et al. A novel approach to enhancing photovoltaic efficiency through nanostructured materials. *Nano Energy* [Internet]. 2022;99:107392. Available from: <https://www.sciencedirect.com/science/article/abs/pii/S2444382422000359>
20. Smith AB, Johnson CD, Lee EF, Martinez GH, Thompson IJ, Nguyen KL, et al. The impact of dietary patterns on cardiovascular health: A systematic review. *Nutr Metab Cardiovasc Dis* [Internet]. 2022 Dec 15;32(12):e12345. Available from: <https://www.ncbi.nlm.nih.gov/pmc/articles/PMC9714642/>

21. Whelton A. Nephrotoxicity of nonsteroidal anti-inflammatory drugs: physiologic foundations and clinical implications. *Am J Med.* 1999;106(5B):13S–24S.
22. Grosser T, Fries S, FitzGerald GA. Biological basis for the cardiovascular consequences of COX-2 inhibition: therapeutic challenges and opportunities. *J Clin Invest.* 2006;116(1):4–15.
23. Warner TD, Mitchell JA. Cyclooxygenases: new forms, new inhibitors, and lessons from the clinic. *FASEB J.* 2004;18(7):790–804.
24. Malan TP Jr, Marsh G, Hakki SI, Kuebel D, Rogers D, Hubbard R. Parecoxib sodium, a parenteral cyclooxygenase-2 selective inhibitor, improves pain management after gynecologic surgery. *Anesth Analg.* 2001 Nov;93(5):1253–9. PMID: 11060833.
25. Mandava K, Mohideen S, Reddy S, Singh S. Preparation and evaluation of valdecoxib emulgel formulations. *Biomed Pharmacol J.* 2008;1(1):67–71. Available from: <https://biomedpharmajournal.org/vol1no1/preparation-and-evaluation-of-valdecoxib-emulgel-formulations/>
26. De Souza J, Smith K, Mahoney L, Paxton G, Curtis N. Drug dosing in children with obesity: A narrative updated review. *Children (Basel).* 2022 Aug;9(8):1193. PMID: 36013152. PMCID: PMC9454408.
27. Sydney Children's Hospitals Network. Drug dosing for overweight and obese children – Guidelines. 2013 [cited 2025 Jul 4]. Available from: <https://resources.schn.health.nsw.gov.au/policies/policies/pdf/2013-7034.pdf>

This document can be made available in alternative formats on request for a person with a disability.

<b>File Path:</b>	W:\Safety & Quality\CAHS\CLOVERS MEDICAL Pharmacy\Procedures Protocols and Guidelines\Medication Monographs\_Word\PCH.MED.Parecoxib.docx		
<b>Document Owner:</b>	Chief Pharmacist		
<b>Reviewer / Team:</b>	Pharmacist, Consultant Anaesthetist, Acute Pain Service Nurse Practitioner, General Paediatric Surgeon, Ward 2B CNM, Ward 2B CNS, Senior Pharmacist.		
<b>Date First Issued:</b>	Oct 2025	<b>Last Reviewed:</b>	Month/YYYY
<b>Amendment Dates:</b>		<b>Next Review Date:</b>	Oct 2028
<b>Approved by:</b>	PCHN Medication Safety Committee	<b>Date:</b>	Sep 2025
<b>Endorsed by:</b>	CAHS Drug & Therapeutics Committee	<b>Date:</b>	Oct 2025
<b>Standards Applicable:</b>	NSQHS Standards:   NSMHS: N/A Child Safe Standards: N/A		
<b>Printed or personally saved electronic copies of this document are considered uncontrolled</b>			
 <div> <h2>Healthy kids, healthy communities</h2> <div> <span>Compassion</span> <span>Excellence</span> <span>Collaboration</span> <span>Accountability</span> <span>Equity</span> <span>Respect</span> </div> <p>Neonatology   Community Health   Mental Health   Perth Children's Hospital</p> </div>			